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1. FRAME & MISCELLANEOGUS COVER COMPONENTS
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NG . /N1 ke DESCRIPTION 2B SN I s e

1 msl 1022 MOTOR COVER I ] ADO-0EATS

2 AOBS 11013 SCREW 1 SH-5040855-5Y
3 A0 1027 LPSTDE CYER 1 ADO-DBATH

1 403811004 SCREW M6 [=12 0T o8 g EJ 3 SH-408 1 255-5P
5 A3 12054 PROTECTION —PLATE o i b b 1 ADO= D404

B 403811010 SCREW [ 3 SH-4050855-5F
7 301214 BED COVER 1LEFT W A b ] ADO-DEATH

H 1215 BED COVER RIGHT G o e BhE 1 A00-0E48Y

4 ARS 1011 SCREW W4 (=6 i B R 5 SH-600650-TF
10 40301028 FACE COVER i 4 | ADO=0BA8]

1 BBAT001 FACE PLATE i b 1 229-025086

2 403811012 SCREW 15 2 SH-404 1055-5F
13 AR 12062 CRANK-ROD-COVER Fih 4 1 AD0- 10405

11 AOBS 11013 SCREW 15 1 SH-5040855-5Y
15 BT CYLINDER ARM CAP LA 1 BT LA

15 AU326035 HOOK COVER PRESSER SPRING 11N FRLR S 1 13a-048700

17 A2 138 HOOK COVER PRESSER SPRING A FLA LT 42 | 135 08809

18 40127014 HDOK COVER PRESSER SPRING B BRSO | 135 08408

19 AQES L0 SUREW LE | | SYOA0M0835 SN
20 AWISTLOIS SCREW W4 =11 Bk dh i ot | 3 SMOBOATI50 1P
21 AA26001 HINGE STLD = R 2 BYTO7 761 000
22 ARSI LO1E SURER M6 | =8 S mlu])tnv”] 1 SMOBOSOGLZ TP
24 A3 1301400 BOBRIN THREAT TENSTUN ASM ?UU\/LA HIREE | 111 13468

24 TS 100300 BOBRIN THREAD TENSTON ROD ASY (1) 141 13440

25 11113003 THREAD TESSTON DISK () B3P (12 000
26 11127008 CINMECTING ROD SPRING (1) DTLAY 555 10O
27 T 1004 THREAD TESSTON AL (1 110 72402

28 1S 16001 ALT L6 AD (1) NS B3O SP
29 40112002 BALANCE COVIR A | 138 18608

30 AQAS 1 L017 SURER M3 1=8 i ae ) 2 SMAG30855 S\
31 A0 13003 THREADL GLIDE 0.1 JURSE N | 400 10414

a2 103511003 SCREW M6 =12 JUESE i | SMOA051255 SP
14 AQ1 13004 THREAD GLIDE PLATE LI L)AL BT | BILTE 232 000
Kt ARSI LO03 SCREW W6 =12 JUESE i | SMOADEIZAS SP
45 40413004 L SHAPED THREAD GLIDIE A bRy | AQU_ 1057 1

36 A0S 16001 ALT WA R | SOBOI000 SN
47 40213010 ARM THERAD OLIDE & AiEkiy | 299 20508

48 ABAS LT L SURES W4 | =5 ACERTRT) | SMOBOA0630 TP
Bi¢] AN13006 TAKE LD CTHERAD GUIDE B AEETY | 137 02108

40 AQAS1L019 SUREW W4 1=8 AL R | SMB0A0860 TP
11 A13007 FRAME THERADR €L IDE (B Fid £t | BILZY 210 000
42 ARST 019 SCRES W4 |8 (NS L) | SMOBOI08G) P
. CALTION LABEL €(25) R T | CM 3002000 02
14 03811020 SCRER W36 4] | SH-AU3060 19\
A3 SAFETY LAEBL-S el el 1 CH=300200 1]
16 LI19001 HREAD CUTTER I | 105-02:300

17 GROLND MARK 4 JLM 15 | 100-04 109

18 A1 22006 RUBBER PLLE 2 TA-OTA0TO4-RO
10 4822019 RLBBER PLLE 2 TA-ORA0G04-RD
a0 A1 22016 RUBBER PLLE 3 TA- 1030304 -R0
il A0122017 RLBBER PLLG D 12,04 1, 4 | TA-1230406-R0
520 e —_——
s 4122007 RUBBER PLLG 1 TA-1470704-R0
ad 40322021 PLLG 2 TA-1530902-R0
D 40122015 RUBLER PLLG RIS 3 TA=2100904-R0
At ARSI 00800 BOBRIS WISDER LA ek AL | 262 80000

a7 429005 RETATSING RING A (1 REOABU7T L] KP
a8 A0A20006 ERING A NN (1 RE 0400000 KO
a9 408012 1% BEARTNG SPACER 1 \1 1y 262 60802

6i) AGA2T0L BOBKTS SPRING J (1 262 81602

6l AALT022 I% SPRTNG 1y 262 61701

62 A0 1026 SI% BASE 1y 262 60109

64 412125 FI% CAY PLATE 1y 262 60208

61 4302012 SI% SHAPT 1y 262 80501

65 40302013 BIH LEVER _SHAIYI (13 262 61008

66 A0312126 ISTH LEVER ’“‘”’HJ)( T 1> 262 81107

67 A0IS 11052 SCREW 3| Clr SM-a010835-5%
68 328038 WASIER A, AX10X0, 8 s (1Y WP-0150826-SC
64 40302014 IR BASLE an\ i) et E il 1 JRA-BN30T

i) 40324015 BIW_BEAR 1N Allsge (2 26611305

7l 40304013 ST% SHALT |3r\\\ stk LAl by (G ) 2HE—H0406

72 0311021 W SPACER @tﬂum ) 262-61 206

ik 40310008 FI% CAM LEVER oy 1238 1 JG2-60705

| 038 14022 SCRIEW WA L5 J\uz;; (1Y SM-80R0302-1P
A 40803026 VTR WIELEL 48! 2h2=H06BH

6 038 11023 SCRIF W48 (2 SY-BOA0802-1p
7T ABB2T023 1% CTORS LON SPRING L ) 262-H0T03

i AH22030 FI% WHEEL RUBBER IR (1 262—6 1703

7y A0 30016 SCRIW 1| >

80 A1 22016 RLBBER IMLLE YK 5 A= 1030504 -R0
81 40822014 MEEDLE BAR LPPRER BLSIE CAP EH | 220~ 404

83 330025 LD LLEDE) 1
84 AGS L1030 BED FITTING BASE Al & |l
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2. MAIM SHAFT & NEEDLE BAR COMPONENTS
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| R R B /AN L v DESCRIPTION 2 Ha [E=Ea s
| 10302007 VAT SHAIT i I A00- 10572
e BEARING BUSIE A ASM 2400 10415
4 0303012 BEARING BLSIE -7 it () 400-10116
4 A0S 11005 SURFR w6 1, 8 U] (4)  SV=-8UG0R12-TP
3 B10O00Y BEAR NG LA i) | SB 1200018 00
% R BEARTNG [ ) I SB-1200018-00
7 40324004 BEARING g [ SB=1200017-00
- BEARING BUSIE 13 ASM PR [ 400 10118
4 PRI BEARING BLSIE -1 ¥ <Az (1 400-104149
i A0S 14005 SURIE w6 1L 8 MACEE ] (20 SM-RUBOR|2-T1
[T —— CRANK RODALL ASY AR EENER
1 U3 12061 CRANK=ROD=SLIPPURT-PLATI {: ‘) 10421
13 403817001 SURFW w3 1 & (3)  SM-1030601-8P
14 40322023 PLLG D=6.7 =6 (2 TA 0570604 RO
15 103220249 011 SEAL (2 10]-08009
16 42325002 OSCTLLATOR (1) AN=-06361
17 4031 2065 WASIHIER 1y 400 26818
18 43S 11006 SUREW [ (2) SH-BARDBAZ-P
14 05008 E-SHAPEDSNA RING (8um) B C1Y o RE-D800000-KD
20 A0AS 11021 SCRIW M6 [=4.5 15 AT Al T (o su 060550 1
21 LIR00200 THREAD TAKE LI COMPL PREGET AT | -06724
2 e THREAIY TAKE L1 LEVER ASM Heek ka1t (s «100—065150
24 4024005 BEARING & 2y SB 1080022 00
24 AUB24006 BEARTNG H (1Y SB=10400 16-00
25 umanua TUREAD TAKE LI LEVER (1) A00-08531
26 10313008 THREAD PASS BUSI (1) BIGOR 505 000
7 NEEDLE BAR CRANK ROD ASH (1) A00-n65:41
28 40303014 NFEDLE BAR GRANK ROD YIETAL (13 228-91008
24 40305011 NEEDLE BAR CRANK RO (13 400 06535
30 AU32 4007 BEARING (1) SpB-lospies-00
3 403830011 LEFT SCREW (1) BlG03-332-000
32 408050 12 THREAD TAKE L CRANK (400 06532
2 10301008 NEEDLE ROD CRANK (1) A00-0D65337
34 403220248 BEARING SLEPPORT 2 228-9120
45 40424008 BEAR NG 2 SB 3070002 04
R — BEARTNG 2 SB-R0T0002-01
37— BEARING 2 SB-3070002-00
™ BEARING 2 8B 3070002 0
T THRLET-COLLAR-ASY I A0D=1043
40 10308007 TURLST=COLLAR (1) 400-10435
4l 103514007 TIRUST COLLAR SCREW {2y 400 10436
12 R BB TH-DR TV 1 NG-RUEEL-ASY I A0D-10a33
43 40335002 BTW-DR TV NG W Ly AD0-10534
14 1085 11008 BT% DRIVING WHEEL SCREW AR (2400 10535
45 40210005 COUNTER BETGHT L 10010423
16 4035 13007 COUNTER WETGHT SCKEW & Il WM_ i ?ﬂ I AN=0RR17
47 435 13008 BOLT W8 1.=12 I SMOBORIZ32 TP
18 03514006 SURER MBX0, 75 1.=6 I SM-8AR0822-11
44 AN3s1 1022 SCREW I SM-B061200-51
a0 AUB280 1R WASHER 11 6Y8. X0 & 1 WP 0820316 8P
5l 0226021 THREAD=TAKI =L P=CRANK=SIAIT 1 A00-11902
a2 T CRANK=BALANGER-ASYH / I ANO=10437
a1 A3 12066 CRANK BALANCER F1X PLATE i (1) 400 10439
a1 A1 1023 CRANK=BALANCERF | X-PLATE-SCREW Tu Pzt €2y A00-10440
a5 A03 06T AC SERVO MUTOR Tk (1) A00-10438
6 AN35 1300900 BOLT LE,I‘L'gz 1 SI-B052R92-TN
57 01 10301023 COLPLING | iy 1
A7T-02 40301024 COLPLING 2 | —
37 03 A2 2028 DAY ING RUBBER ik | —
a8 403511005 SCEEW M6 =8 it 4 SM-BDEOR 121
24 40311003 PLILEY T I BI212-210-D00
o A0A37005 REVOLY ING DIRECTION LABEL [ BLIA4 210 000
Bl 10326004 HAND PLLLEY SHAIFT T | 2HA=D0306
2 PUB002 SPRING PIN 4X14 i I PS=0400142-KH
(o) 403511003 SET SEREW 1ET | ALZ30 300 00A
t1 403270041 SPRING L | GAL=0 [DOTO00
6 10325010 GEAR A | FhE I AD0-06A15
fi5 AR 14010 SCREW ¥4 1.=3 Tod (A 2 SM ROANZI0 S8
67 1032501 | GEAR B Tt A I A00-06516
its 403514010 SCREW W4 13 [abd 2 SM-BO40310-88
H9 302015 NEEDLE BAR E[ 4] 1 AN AT
70 4104002 NEEDLE BAR CLAMP EH 1 BIALT 332 000
71 A 511014 SUREW 4/64-10 [ =6 [RIE 1 SS-BOYORTO-TP
7 A1TOU001 SLIDE BLOUK b | BIA14-255-000
i A0R08015 SEFDLE ROD METAL BEAL | A00-1044]
71 10303016 NEEDLE ROD LOWER METAL Bl 1 400 10412
75 AL 3009 THUREAL GLIIE il ek 1 ADO-10574
o —————— NEEDLE BAR THREAD GUIDE Fibgk | BI403 L7A MOD
77 01 40317011 NEEDLE DPXS 11 LD <ol | MDP-500132100
78 0 40117001 AEPDLE DPXS # 16 HLEIDE %A # 18 [ MDP-500B110]
T4 0 40319006 NEEDLE DPXIT # 19 LEFDEX 17 H# 19 M B00B1400
H0 SO1S11005 SCRER W1/8X14 L=5. 5 J{t-l'@lz?; |l
81 403513015 SURER WA 1L 16 A ?ﬂ 2 SM-8480852-TP
w2 At :HI 1005 SCREW M6 =8 iU TR U ET 2 SMOROBORIZ TP
#3 40343004 AL SERVO MUTOR LMMJ#JL | 400-280]5
84 40 m 1005 SURFW V6 1, 8 2z 2 SM806 1250-TP
85 11700002 SLADE BLOCK ey AT |/ ———
H6 1031 1302 AN H'L 43 |l
H: HJ%I 3011 SURFR w6 1, 8 ZE] b
NOTE GLEF) 101, === FOR [900BM/BI 19003/ B1 1]
12, emeeee FUR TY00RS 1900Bs T I
04, evens FOR 190081 LAnOBIT 1]



3. PRESSER LIFTER & WIPER COMPONENTS
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R VAR AR DESCRIPTION o N I
1 40333013 PRESSER LIFTING MOTOR grekaal i
2 403511026 SCREW M5 L=16 ek ch fLesET 4 —
3 40324009 BT¥ BEARLING BUARB000ZZNR 1 $B-1100024-00
4 403513011 SCREW W4 1.=8 BZ4T 1 SM-8040802-1P
5 40305017 NEEDLE CAM ROLLER A bRl 1 23517501
6 403520009 CAM ROLLER SHAFT i kBE] 1 400-40256
7 403516005 NUT M4X0.7 B+ 2 NM-6040001-5P
4 40312068 LIFTER LINK & ASM. Fhek iy 1 406-06661
g 40326016 CONNECTING SHAFT Fhek o 1 400-08716
10 403514005 SCREW M6 L=8 A A AR RET i SM-8060812-1P
11 40312069 HOOK COVER PUSH SPRING frEm i ——
12 403511027 HOOK COVER PUSH SPRING SCREW hrEHURAT 1 SM-4040855-5P
13 40127019 SPRING bl 1 13515606
14 4031211800  SENSOR SLIT ASM Pl o 1 BRAR 2R A 1
15 403514012 SCREW Mo 1=4 MTHA X 4 2 SM-8040412-1P
16 40312071 SENSOR INSTALLING BASE {4 38 R 1 400-10443
17 403513011 SCREW V6 L=18 24T 1 SM-8040802-1P
18 40330005 PHTO SENSOR {lr e i HD-D00BT00-0A
19 403511044 HINGE SCREW D=7 H=4 ﬂ,iﬁzﬂ?ﬂ LS I ——
20 42312011 LIFIER LINK B ILEEFT L 400-06685
21 403520010 HINGE SCREW D=8 H=3.2 FRERFT Sy 0 A 1 SD-0800327-TP
22 403516006 NUT M5 4B} 1 NM-6050001-SP
23 403520011 SCREW V6 L=18 HEET 1 SD-0700408 TP
24 46305013 CONNECTING ARM ekt ThthaN 1 406-06671
25 SG5030 SCREW V6 1 =18 M6 X I8P FRAIRET GB/IT0. 1-2008 1 SM-B061802-1P
26 40326017 CONNECTING SHAFT THI#A il i 26500405
27 400330 LOWERING ARM Hi R BE 48 I
28 $05030 SCREW W6 L=18 ME X 18R 7S AT GB/T70. 1-2008 1 SM-4061802-1P
29 403520012 HINGE SCREW D=7.94 H=6 i s i ageT 1 SD-0790806-1P
30 403518007 NUT Mg %E@Mﬂ 1 NM-6060001-CP
31 42312008 LOWERING FOOT 1 Hs B AL B0 FF 1 240p49 920
32 40312008 CONNECTING LINK HEEH 1 141-04400
33 403520013 HINGE SCREW D=10 H=4 ¥ R/ AT ARAT 1 SD-1000408-1P
M 40312151 WIPER CONNECTING LINK kM T i
35 403520014 W1PER —STOPPER HBAT 1 SD-0600206-TP
36 40127011 SPRING S 1 135-09708
37 4031215200  WIPER CONNECTING-ARM-ASM ?J?Ei’i%ﬁﬁié%t 1 251345
38 40108011 THRUST COLLAR ASM P4, 7 2 RC-0470811-KP
39 40326039 WIPER CONNECTING-LINK-SHAFT H%&}Zﬁi%ﬁ I —
40 403513021 WIPER —STOPPER yREY I e
41 40312154 WIPER CONNECTING-PLATE FHERI R R i
42 4031207700 WIPER C ASM R A A i 40017202
43 403516008 NUT M6 -0 1 NM-8080003-5C
44 40108004 THRUST COLLAR ASM B 4 1 RC-0470611-KP
45 403820016 HINGE SCREW D=6.35 H=2. 1 WRET 1 SD-0640216—1P
16 40312078 WIPER BASE PLATE TSR E 4 1
47 403811027 HINGE SCREW D=6.35 H=2.1 i ERARET 1 SM-4040855 5P
48 40328019 WASHER Eyo 1 WP-0450801-SP
49 40328019 WASBER oy 1 WP-0450802-5P
50 40328042 HASHER B 2410l
51 40328018 WASHER e 1 WP-0B20516-5P
52 40129001 RETAINING RING 1.7 +& 1 RE-0600000-K0
53 103813013 SCREW M5 L=6 SB4T 1



4. SHUTTLE DRIVER SHAFT COMPONENTS
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| S or a0 A/ NI R X NESCRTPTION IS [F] Fs i+
| 10311015 CABLE CLIP i Y 0015060 06
2 AR 20T O10 PLPE HOLDER i A00 12127
3 (LR TS B I SCREW M1 =6 4 SH=H010682-T1
1 HY3L 2080 1T EE=-CLavy | 100=-11721
hi] JUds ] i b I i S =AUAURY =50
88— FHRLST COLLAR ASM, i 1000 1k
7 T80 R ST-COLLAR ti) 100- 157
H liRis 11080 THRLST-COLLAR-SCREY tey AA0-1{HY
G _ e
14 A0 2000 LOWER SHAFT GEAR ASM Al A LT | 100 16077
Hr 0l 1230001 EOWER SHATT GEAR Al 1
Hi-02 Wi B0 NLTOMLEX) B I
10=-02 A 28021 WASHER 1
H Pl42400 REARENG N
i 0o Wii2a0] 5 GLAR v =
11 123020004 USCTLLATOR snaer ey ] e
12 [ | IS SUREW W8 | =6 2 SH-HOG0R 1 2-TP
13 (IRTPINI] FORIR SHAFT ] A00-10075
14 ABT LTS CABLE BAND 2 £A- 9008000
15 lu’)zﬂﬂh 1), WICK PRESSER 1 A0 08378
I3 Hhis 41 SCRIE | SH=ROGHOB 0=
1% [ a\ N )! SUREW MB [ =8 2 SH=ROBGR [ 2-T1°
B R EON SHUTTEL ARV 1 AA0=-0a73
14 1 ﬁl%nlu SHUTTLE Tl 0D 08a7
2 SHCTHVEE O 1T A O I L A R M
21 SHLTTLE O FERT A ) BIRZI-2E0-000
22 HRIZTOOT [NAERHODK PREESSER SPRIN L2y BIRLZ-Z2ia-pPOi
23 A 2400t E=RING 3 L2y RIE =400 0K
21 1R 25008 [NNER HODK PRESSER SPRING Q5] 260 11858
25 0312021 ONCTD THEROL G L TREET PRESSER rty 1At flUfi
24 Hids ] 1024 SURER W2 =305 td) SY-B020060-7]
27 AL SHUTYLE OMCE THRDLGH 1L FELT th) 1A H’H“T
IR 12120 SHETELE LLBRICATING PLATE CH) o AOU=0GATT
24 i l’a] L6 SURER L2 S¥A030aa 5P
it Y Ot WICK (2 ) CQ=-2000000-00
31 O WICK 1oy CL=ZDI00-00
Rz i TRV YRR B0UNT
T TUBE .8 236 20007
3 i ‘22[29 SHUTTLE PACKING [ T MR b
Lgaen] b SULTEEE —PACTH=AD LS TING i J00=147]
HEss 10T SUREW WA =6 i SY-601064( b= 1
AG2L8020) SHUTTUE BEARING RING 2 ANN-(H07 2
322001 SHUTTLE O3 SEAL 2 100 O6a7H
324010 BEAR NG 2 SIOANRO0I0 07
,,,,,,,, BEAR NG ; SESORAU D01
77777777 BEARENG 4 SE=BURO0 000
77777777 BEARENG 2 SB=3080010-11
0327014 INSER HOOK LPPER SPRING i BIRLA 250 Goo
1ihds ] 12 SURER W2 1=8.5 4 SH- 602 llw) e
———————— LASER NOUK PRESSER ASY, A, H 14i-aa
———————— IAAER HOUK PRESSER ASYL 13, | [BEE
HES T804 INAER TIOUK PRESSER ASML O, i RO
———————— NRIVER ARV i 100 11512
77777777 SHUTTLE DRIVER ASM. i 100-1 1463
1] s 13005 SURECE 4 o p =82 0 [ A I
A 18A0S SHUTTLE-BRIVER 2y Aun-11Ad
77777777 SHUTTLE DRIVER CAY 100 1U87Y
10118512 BOBBLN CARE ASY. CRAUING PREVED PBIHZR GR( GRI
TR0 BOBIEN IaR=12102
2212018 Ol WICK PERSSER A00-10472

10325001
HiHORO0

EUWER SHAFT-GEAR-FELT
THEUST COLLAR ASM

10010471
O s 12 S

211002 SUHEW fainizong

117422008 SHLTHE O3 FRET A P17 10]

e ] fIH e 1 s O Sl A00RG S0
A0 CARLE CLIP HX-AHY L AD0G-00
NUis 11028 SCREW W1 1=K SLOADAORYE S0
Hiis ] 0T SCHEW Mo 1=K SH=1050835-8P
LI 30004 TeEMENAL s e e —

RARERNTE)

UL FANK ASYL

AR RO

SHUTTLE

T S e il S e e

U A8 sacrree g sy e
———————— SHUTTLE <D —_—
———————— BOBRIN CASE ASY, —_——
77777777 HEHHA ———
RS TG SHUTH—ASM=SURIRY ke ] A= 10470
1hds 142 SURTW SMOROGT0AD TP
4038 11027 SUREW HHOZ82001
131107 SUREW HEDZE2004
i) J 202 | 05 N (11 11 & S Bttt
i3 1293610 TERMENAL e T e ————
7T 1241 1002 TERMUSNAL L RS ] e
7% 1051301 SUREW
T4 L3830 SURIW IR T
B0 A1 1038 BED FITTING BASE: Ay 00000000 1 e
OTEGEFR) s Oy weeeme FOR - T90GLS BRI
(i, wveees FOR LS THIOBH £ )L



5. THREAD TENSION COMPONENTS
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S I SN 1 s DESCRIPTION SR Hifr [Elsgn s
! A1 730004 TENSLON RELEASE SOLENGLD HV il L R H Y | SA1835001
2 L02031 BOLT MAXR SR MAXS 1 017400802
3 WO2008 WASHER SPRING 21 PR 24 1 028010246
4 w01001 WASHER PLANT 34 VAR M4 2 025040236
5 L02036 BOLT MAX11 B FE MAXIA 2 0171014115
6 NO1024 NET 2 M4 AN RE a4 2 021400306
7 WOLO0L WASHER PLANT M4 VAR W | 025010236
] 41722020 SOLENOTD CLSUTON ; 1 154599000
9 41712009 SETTING PLATE SOLENOID I SAB389001
0 e e e
11 103260411 TENTION EELEASE BAR FAER T 1
12 H05029 RATAINING RING E4 Pl FA 1 0180103412
13 WOL1009 WASHFR PLANT N5 AR M5 1 025050236
11 1727013 SPARING COMPRESSLON ity | SA4348001
15 A1711013 SOLENOID COVER AL v T 2 G T 1 $A3319002
16 417530012 SHOULDE SCREW 7-3 PO T3 1 $A3306001
L7 41722021 0 RING PT O T | 081007070
18 0L 40131006300 SECOND THREAD TENTION ASM. AL e A 1 ————
19 02 4033100500 SECOND THREAD TENTTON ASM. LR AR I
20 10126009 SECOND THREAD TENTLON ROD AR C L | B2302 280000
21 101515005 SCREW 0/64-10 L=5.9 1 $5-B0906 10~ 5P
22 40102010 THREAD TENTTON ROD. LARGH I B2313-280000
23 40112028 THREAD TENTION DISK PRESSER | B3 107804000
24 40127007 THREAD TAKE-LP SPRING 1 R3112-761000
25
26 40127008 TEXTION SPRING 1 B3114-232000
27
28 10111004 THREAD TENTTON NUT 1 B3I19-T71G00
29 40112029 ROTATING STOPPER 1 BA120-125000
30 A40112026 THREAD TENTLON DISK 2 BE326-012000
31 10112027 THREAD TENTION DISK PRESSER B A ] S e 1 B3132~552000
32 40126007 TEXTTON RELEASE PN e B B 1
33 103514016 SCRER M6X 16 Jeek SRR 1l -
M 4013100400 FIRT TIREAD TENTION ASM. ik AR 1 ——
35 40126010 THREAD TENTTON ROD g AR GV I B3 123-352000
36 401516010 THREAD TENTTON NIUT Fr Mg L) 1 B3125-012000
37 40112016 THREAD TENTION DISK i A 8 2 B3126-012000
38 10127009 TENTION SPRING T 1 R1115-232000

NOTEGI1ERY 0 01, - FOR 1900BS F900RS % 1

(g9, e

~+FOR 1900BH

1900BH 4 1]



6. THREAD TRIMMER MECHANISM COMPONENTS

LR AT
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|5k i e DESCRIPTION & = O v
1 42310001 FIREAD TRTMVER CAM 1 40006711
i 103514017 SCREW 2 SM-8050592-TP
3 10328019 WASHER 1 ¥P-0150801-5P
4 403520009 CAM ROLLER SIAPRT 1 400- 40256
A 103516005 NT M4X0. 7 2 NM-B040001-5P
b 40312101 THREAD TRIMMER LINK ASM. 1 100-06712
7 103520010 HINGE SCREW D-8 H=3. 2 l $D-0800327-TP
8 1035 16006 NUT M5 1 NM-6050001 5P
4 10326016 THREAD TRIMMIR SHAFT | 100-067 16
10 403511005 SCREW M6 1-8 1 SM-8060812- 1P
11 0312089 CONNECTING BAR 1 100-067 17
12 40312090 THUREAD-TRTMMER-SENSOR-SLIT 1 400- 10525
13 103513013 SCREW ¥4X0.7 L- l SM-6010802-TP
11 0330022 PIIGTO SENSOR 1 HB-0022300-00
15 S01003 SCREW 34 1-12 1 8L 4041291 8¢
16 10312091 THREAD- TRIMMER-SEXNSOR- BASE 1 100-10526
17 403511027 SUREW [ 2 SH-4040855- 5P
18 4031501400 NEEDLE PLATE ASM. . A LR R R e l A00-08722
19 4031504300 NEEDLE PLATE ASM. Il i%ﬁi?ﬂfr 1 400-06723
20 4041501600 AEEDLE PLATE ; Fl AL | 400 06794
2] 403530004 THREAD CUFTER LEVE tU{k%‘f (=¥ (1) B2417-280-000
22 40115002 NEEDLE HOLE GULDE F L (1 B)}dh -280-000
i S MEEBLE HOLE G IDE LI {1 1-09607
S \ytaiu HOLE GULBE &L {1 B)azh 2R2-LO0
a5 40117006 SCREW 273258 [ -2 9 PR LAl 2 SS-OB02 10-TF
26 Q0815043 \GEDLE PLATE *M*‘ {1 400-08721
27 40119002 FIXING KNIFE (1) B2424-280-000
28 A0L511020 SCREW 9/64 40 =3, 5 {2) 85 7080410- sp
29 40105003 MOVING KNTFE LINK (1) B2418-280-000
30 40103009 THREAD CLTTER LEVER RING A : (1 B2416-280-000
31 4011202000 TIREAD CUTTER LEVER ASM. | SW TR (1) 12415-280-040
32 4011202200 THREAD CUTTER LEVER ASM. . L Bl TR A ) (1) B2414-280-0A0
33 401520008 SCREW 11/64-40 1=4.0 BREIT1Y /64-40, =40 (1) SS-6110430-10
34 40128008 WASHER s {10 WP-0450816-5P
35 401511021 SCREW 11/684-40 1=7 BEEI1Y /6440, [=F () 88-T110740-TD
36 40128009 MOVING KNTFE WASHER C T T pER {1)  B2423-280-00C
37T e———— MOVING KNTFE WASHER A 57 ) JEN T (1) R2423-280-00A
3% —————— MOVING KNTFE WASHER B LEAEnt {1)  B2423-280-00B
39 e MOVING KNTFE WASHER D LIE (1) B2423-280-00D
L MOVING KNTFE WASHER B T pER (1) B2423-280-00F
41 40119001 MOVING KNTEE ASM. 5 71 (1) B2421-280-0A0
42 401820007 HINGE SCREW D=5 H=0.9 LA D=5. 0 H=0. 9 (1) SD-0500091-TP
43 403517002 SCREW M4 126 AR 4 SM-1040650-T1
44 40302019 SEDLE CAM ROLLER A T 1 263-15606
45 e NEEDLE CAM ROLLER Tb ! JE3-15705
% ——————— NEEDLE CAM ROLLLR ( 1 2613~ 15804
A NEEDLE CAM ROLLIR D 1 26315903
18 04 4231500300 NEEDLE PLATE ASM. i |
9 0 NEEDLE PLATE ASM. H §l-bi ﬂIH 1

NOTE (FEFE) 0L, +oone-FOR 1900DS it

02, se-FOR 1900BH il
0, veeee FOR  L1900BY/BF LGOORMBE
(g, weeees FOR 1906BS [904BS . 1906BSH]



7. FEED MECHANISM COMPONENTS
SRR

62 64 66

6163 65
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R A 1 AN =1 K e = DESCRIPTION e B lmlEedis
1 40333014 X FEED MOTOR NEI L AL 1 400 29901
2 103513015 SCREW M4 1.=16 BT 2 S 1041655 SP
3 10325012 X FEED GEAR K8 ] L £55 AT 4 1 265 014103
1 403514018 SCREW MGX6 BT 2 SM 80606802 TP
5 40333015 ¥ _FEED MCTOR VALt R L 1 400 29902
6 103511015 SCREW M4 1=11 (2L} 2 S 6041150 TP
7 10312092 ¥ FEED MOTOR BASE YA AL E # 1 400 10536
8 403511015 SCREW M4 1.=11 g 2 S 6041150 TP
9 10325013 ¥ FEED GEAR \f&nu_ﬂw L 1 265 01502
10 1035141018 SCREW MBXS Y QgL A A b | 2 SM 8060602 TP
11 40325014 CLOTH FEED ARM 1 lal {HLE5 40 H 1 400 06736
12 40326011 FEED DRTVING ARM SHART i 1 135 16208
13 103514005 SCREW M6%8 1 SM 8060812 TP
14 40326020 SLIDE BLOCK STUD 1 262 23305
15 10309003 SQUARE BLOCK 1 B1114 232 000
16 103514005 SCREW MGX8 1 SY 8060812 TP
17 103250186 ¥ FEED SHAFT 1 400 06738
18 40303007 BUSHING , REAR 2 B2309 701 000
19 10301009 ¥ FEED ARM 1 265 00009
20 118514004 SCREW 174 10 1=6 2 SS 8660612 TP
21 401520018 HINGE STUD P T 1 135 17404
22 40312093 CLOTH FEED SUPPORT PLAE e I 1 400 06740
23 403511011 SCREW f“% | +mv+’u 3 SM 6040650 TP
24 10301010 CLOTH FEED PLATE R jal iy o4 1 400 06737
23 40312094 CLOTH FEED PRESSER PLATE SR 1 400 06739
26 403517002 SCREW M4 1.=6 OLEs )1 i) 1 SY 1040650 TP
27 10330022 PHOTO SENSOR TN 2% 1 HD 0022300 00
28 103511043 SCREW MAX0.7 =12 B RS AR IR T - S 1041281 SC
29 10312035 SENSOR T NSTALLTNG BASE Ko m-M;tHX 1 141 11702
a0 103511027 SCREW 2 SY 1040855 SP
31 40312129 CROSSFEED SENSOR SLIT Mc M& 1 141 11504
32 403511011 SCREW M4 1.=6 SO0 AR ) 1 SM 6040850 TP
33 40330010 PHOTO SENSOR S 1 HD 0005700 0A
34 403511044 SCREW M3 1=12 MGl Ikw#w%ﬁ’l 1 S 1031291 SC
33 10312037 SENSOR T NSTALLING BASE Yo U»krw .wlumwz 1 141 11801
36 103511027 SCREW BT 1 SM 1040855 SP
37 10312026 LENCTHWISE FEED SENSOR SLIT ¥ [a) AR 1 141 36402
38 401511024 SCREW 11/64 10 1.=1.3 ﬂ%»l’fl' 1 S5 6110480 SP
39 10312095 SUPPORT PLATE YRR 1 400 39255
40 403513011 SCREW MAXO0 7 1=8 @W 2 SY 6040802 TP
1 10301020 FEED BRACKET B Ll 8 1 400 39013
12 40109004 WORK CLAMP FOOT MOUNTING BASE 1K £k 5 R2319 280 000
13 10126021 BALL REATINER LB | 1 B2518 280 000
44 401515007 SCREW 15/64 28 1.=1.7 BT 1 S5 81505310 TP
13 40128012 WASHER FOR DRIVING ARM ) 2 B2357 280 00A
e — CRANK SLTDE BLOCK ;‘*Ei-ﬂe 1 RB14114232 00A
7 GUTDE ROLLER i 1 B1114232 Q0B
18 40308010 THRUST COLLAR %"M&] 2 CS 0800881 TP
19 103514019 SCREW M5 1.=5 1 SM 8050512 TP
50 40328019 WASHER 1 ¥P 0450801 SP
51 10312096 LTIFTING LEVER RTGHT 1 262 01008
52 40312097 LIFTING LEVER LEFT 1 262 04107
53 40127027 CLOTH PRESSER SPRING 2 141 05407
54 10126022 SPRING SUSPENSTON 1 135 18501
53 10112051 WORK CLAMP FOOT FACE PLATE I 135 18808
56 401517007 SCREW 11/61 10 1.=8, 7 5 SS 2110830 SP
57 101511021 SCREW 11/84 40 1.=7 1 S5 7110710 TP
58 10127017 FTNGERGUARD 1 135 33104
5 0 FINGERGUARD 1 135 48300
60 401515008 SCREW 1/8 44 1=2.8 2 SS 8080310 TP
61 40116004 WORK CLAMP FOOT , RIGHT 1 135 18600
62 40118001 WORK CLAMP FOOT . LEFT 1 135 18709
63 0000 ————— WORK CLAMP FOOT , RIGHT 1 135 48102
64— WORK CLAMP FOOT . LEFT 1 135 18201
65 000 o WORK CLAMP FOOT . RIGHT 1 135 12915
e — WORK CLAMP FOOT . LEFT 1 135 13012
67 1031209800 LEVER DRIVING PLATE L ASM. 1 400 06745
68 4031209900 LEVER DRIVING PLATE R ASM. 1 100-06747
69 $05030 SCREW M6 L-18 1 SM-6061802-TP
70 40128013 WASIER 6. 2X13X] ] WP-0621016-5D
7l 10312100 LIIDDEN-PLATE 1 100-10570
72 103511035 SCREW M3 L5 2 SM-5030501-5C
73 0L 40315001 FEED PLATE A 1 111-16107
T4 02 40315020 FEED PLATE B 1 111-16206
15 03 40315012 FEED PLATE € l 135-54803
6 04 40315021 FEED PLATE [} 1 111-16800
78 103513002 SCREW M6 L-L0 1 SM-3061052-TP
79 10128013 WASLIER 6. 2X13X1 1 WP-0621016-5D
80 10326021 LIFTING LEVER SLAFT B 1 100-39012
81 40313016 SCREW M4 1-20 2 SM-1042055-5P
82 10328019 WASLIER 2 WP-0450801-SP
83 1030102900 FEED BRACKET ASM e
NOTR(HEFE) 101, «eenr FOR 1900BS 190085 & 1
02, ereer FOR 1900RM 1900BM & H]
03, =eeee FOR 1900RH 1900RH & H
04, eereer FOR 1900RF 1900BF & H
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8. PRESSER MECHANTSM COMPONENTS
OERL (JK-T1904B %A JK-T1906313 LM 5406 1)
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SR iR b s DESCRIPTION R b T
1 12301001 STEPPING CLAMP LIFTER [t 7 TR T ——
2 42326002 ROLLER el ke
3 BO8010 BEARING % Ll ik S —
4 42312007 STEPPING CLAMP LIFTER ROD J s ‘q”.L AT [ —
5 1301002 ADJUSTING PLATE L |
6 12326003 ROLLER 4m u i I —
7 1235 16001 T NUT THLY B I
8 42328001 WASIER [l I
9 12328002 WASHER 4[] I
10 423520002 SCRI Mgl |
11 12310002 CAM P [ —
12 BO900G BEARING i Ji 175 T
13 125520003 SCRIM : | e
1 409516018 NUT 11764 | ——
15 4253520001 SCREY [
t6 42312014 CONXECTING BAR k[ Il
L7 42301003 LOWERING AlM }H |
I8 417515011 SCREW M3, 57X12 Jﬂ"ma ATX1Z Il
19 423520005 SCREW S 4T )
20 41716001 WORK CLAMP L) [ ———
21 41702018 R BAR A [ ——
22 42327002 R OBAR SPRING JH B |
23 40928021 ) ] )
24 403814017 SCREW w4y 2 e
25 403516004 T ) LT Ma [ —
26 BOLOET BEARING i I
27 509006 SUREW M4X4 BEETWAX 4 [ —
28 403511027 SCREW W IR MAXS S ——
29 41703015 PRESSER BAR BUSH [ k) 41 |
30 423530001 SCREW |4"H.,'%%j]' I ——
31 42327001 SPRTNG Fir e i I ——
32 10227042 SPRING Frig 1 ———
33 124530009 SCREW M3, 5X12 ML IRETMS. 5X12 I e
34 403514003 SCREW AL MEXS | e
35 4231200500 PRESSER FOOT WRENCH [ M0 8 6 AL T —
36 W02008 WASHER EZ J?m EENE P —r—
37 12411003 PRESSER FOOT WRENCH Vs g A ]
38 40326017 CONSECTING SHART HHM%‘H | s e
39 42312002 ADTUSTING DLATE IIEE:% 1 e
40 12312012 FOLLOWER ASM 1) T ——
11 42312013 HOOK COVER TUSH SPRTNG '1 T ———————=
42 129530003 ADTUSTING SCREW R
43 41702017 PRESSER BAR SPRING GUIDRE I
14 129516001 NUT [
15 42309002 PRESSTR BAR CLAMP I
%o ————= —————= I e mem—
17 105003 E-SHAPEDSNAP RIMG 5 R ——
18 413511002 SCRIW M5X10 e —
19 123520006 SCREW R —
50 403511006 SCRLM ] e —
51 44356004 ROLLER TR R ——
52 30128006 WASIER il 1
53 40129001 E-SHAPEDSKAP RING 6 | e
51 103511005 SCRIW MEXE [ ——
55 A03811005 SCREW I —
56 o] WASIER [ —
57 w0009 WASIER I
58 42327004 SPRIAG I




9.SENSOR COMPONENTS

L ARTFHRIBME

24
s B v S DESCRIPTION YR HE [R5
1 40330036 AT SENSOR CABLE ASM itk 1 400-05729
2 40330037 ¥ SENSOR CABLE ASM ¥ i) A e L 2 1 400-05731
4 40330038 ¥ SENSOR CABLE ASY Az e 4 ] 400 05730
5 40330039 TT SENSOR CABLE ASM ATk (A e 2 ! 400-05733
& T - T~ SAFETY SW ASM 2 IS 1 100-06195
7 40312131 SAFETY SW BASE LA JT R4 1 400-06496
8 40312132 SAFETY SWTTCH ASM UL TT 1 236-38109
9 403520020 SAPETY SW ASM SHART g 1 400-06497
10 40327024 SAFETY SWITCH SPRING T A F K R 1 236-38208
11 40312133 SAPETY SWITCH NUT A TR AR 1 236-38406
12 4033003200 SAFETY 8% CABLE ASM ST TR g 1 400-05734
13 403511050 SCREW M2 L=12 L] 2 SM-4021201-SC
i1 40111005 CABLE BAND L 1 FA—45G0BO1-00
15 403511010 SCREW M5 L=8 WEET 1 SM-4050855-SP
16 4033003300 INT PCB ASM R ! 406-05664
17 40330034 INT PCB A 1 408 05680
18 40330035 INT CABLE ASM b2 e TRcch i) 1 400-05725
19 413513008 SCREW M4 L=8 BEAT 20 1% 4 SL-4040881-SF
20 40330040 HEAD GROUND CABLE A ASM Hh#k 1 141-15554
21 403511027 SCREW M4 L=8 BHET 1 SH-1040855-SP
29 40111005 CABLE BAND A 6  EA-9500R01-00
23 40311023 CABLE BAND 150 i i 3 [A-9560BOZ-00
24 40311024 CABLE CLIP £ ol 1 HX-0015000-0K
25 403511027 SCREW M4 L=8 EET 1 SM-4040855-5P
26 413530007 STUB SETREET 4 HX-0033900-00



10. THREAD STAND COMPONENTS
LR HERAE

1 1013100700 o2 iles THREAD STAND ASM. 1
2 e KERFEIHH SPOOL RETAINER (2)
R T | SPOOL PIN (2)
4 memeeeees e SPOOL REST CUSHION (2)
5  mmemeeeee- iy SPOOL REST (2)
& - BET SCREW 16 L=16 {2
AR 1ot 4 s e THREAD GUIDE ARM JOINT (2)
8  emeeeeaa- Y SPOOL REST ROD RUBBER CAP (0
9 - L SPOOL REST ARM (2)

1) R L SPOOL REST ROD, UPPER (n

T ------- HEREL SPOOL REST ROD JOINT )

12 - T SCREW M5 L=14 (2)

13 eemeeeaa- it NUT M5 (2)

14 meeeeee- BREHE 2 SPOOL REST ROD, LOWER (N

15 emmeemaas FoRs g THREAD GUIDE {2)

6 ----iooo- ] SPRING WASHER (2]

17 eeeeai-- HER} NUT M5 {2)

18 e e NUT M16X1.5 {1

19 000 eeemeene- ) WASHER 17X30X2.6 (2)



11. TABLE STAND COMPONENTS (JT—-K44)

BB LR AT




F5 HW AHEY DESCRIPTION £ R [ 8 5

1 40312002 TABLE e 1 400- 06886

2 T T T WOOD SCREW D=3, 1 =32 R 4 SK-3315201-5E
3 ToSTAND COMPLL LRI ] 141 1ROB3

4 T T T UPPER STAND ASM. , RIGHT A4 LEH b A 1 141~18152

5 T T 77" STAND ASH. , RIGHT g (1) 141-18151

B LPPER STAND ASY., LEET NI S (1 BRIOT-210-AAR
T T T T STAND ASM., LEFT & (1) BR105-210-A44
s T T STAND SIDE SUPPORT (1) 1E #8300

L STAND SIDE SUPPORT (1) 111-58409

o T T 7" RUBBER CAR (4) |} 1-58607

11 AT 1T (27 170-07402

2z T T T LPPER STAND PLATE FERI (2) 11138516
w7 WASHER HEXAGUNAL BOL1 ey €123 S1.-9082091-SF
14 £-STAND PEDAL ASM AR AL (1) 138-17754

5 T T TTT PEDAL. SHAPT BRACKET T (2) 111-39001

s T T PEDAL CONNECTING ROD i R Al (1) B&153-771-000
17 PEDAL BUSHING P BR (2) 18113-555-R00
1 S PEDAL ADJUSTING PLATE b U Vb (1) GPF-06080000
19 PEDAL ASHL IR (1) GPF-060600A0
o0 T T T T SCREW M6 112 PETHE X 12 (2) SM-92061203-SE
] E WASHER 6. 7x 13X 1 )t (2) WP-0671016-SE
2% SPRING WASHER 6, 2 11.1% 1.2 FRER b (27 WS-0621210-KR
3 T T T 7T SCREW M8 1.=20 JRETMR X 20 £2) $M-9082023-SE
. WASHER 8. 7X 18X 1.6 Tk 43 WP-0871602-5F
25 SPRING WASHER 8 6X15% 1.4 iRy (2) WS-0801410-KR
6 T T 7" NUT M8 5 (2) NM-6080721-SE
9r T T T ADJUSTING SCREW ASM. WITH cAP AT Y (1) B8108-355-0A0
Pt ST MI2 Al ) ) NM-6120001-SE
2 T T T T WASHER M12 3 (43 WP-1302501-SE
30 SPRING WASHER 12,5X21,5X3 FRAEANY 4y WS-1233010-KN
1 S DRAWER Hlihit 1 111-35108

2o T T DRAWER SUPPORT Bl 2 2 111-55207

13 DRAWER STOPPER it 444 | [8204-555-100
L WOOD SCREW D=3.1 =16 PN 6 $K-3311601-SE

_20_



12.CONTROL BOX COMPONENTS
ERREXR




FEbl R b DESCRTPTION sk HIE ISR
| CONTROL BOX BASE COVER. i 1
2 T CONTROL RBOX FRONT COVER. Y b I T
3 4033004 1 STEP DRIVER AR 1 T
1 CONTROL BOX LEFT COYER, 0 i 1
3 ST CONTROL ROX FETTING  PLATE HLF T i et I T
6 10330042 FAN MOTOR ASS'Y P 1 ST
7 CONTROL BOX BACK COVER. Jra i b 1
8 T CONTROL BOX RIGHT COVER. A7 1 T
9 4033104400 CONTROL BOX ASM. NEFRHTEILEE (i) 1
10 4033104500 CONTROL BOX ASY. HLEEHTEN AT Gl 1 T
11 4233100400 CONTROL BOX ASY. HLESHT AL L) 1 T
12 4033003000 PEDAL SEASOR ASM WPSARLA b S SR AL (R ) 1
13 T PEDAL INTERFACE BOARD I B e T 4 1 T
14 T SCREW IRg S 3 T
15 PEDAL SENSOR BASE WP b et 8 M E 1
16 T SCRLW e 3 T
17 PEDAL LEVER TR 1
18 T SPRTNG i I T
19 1033003100 PEBAL SENSOR ASM R AT OBUE) 1 T
20 40330012 SYSTEM  BOARD RECE T 1




FON - PANEL COMPONENTS

-
4.

OPERAT

13




Fo Zyalfity  DESCRIPTION kR W] ekt
1 4033002800 OPERATTON BOY 4 ASM. S RIIE - SARAR ) 1

2 e PANEL P(B ASS'Y i 45 A 1

- T SCREW M3X1 B M3R10 I SL-4031081-SC

1 OPERATION BOX FRONT CASE PR L AT 1

5 OPERATION BOX REAR CASE PRAT WS 1

5 OPERATION PANEL SIHEET B R b

7 PANEL PCB HOLDER PLATE PR L

I CABLE BAND fLa 1 EA-9500B01-00
g SCREW M3XL0 ) MINL0 b SL103108L-5C
10 OPERATION BOY FTTTING PLATE P T BR  E hE e 1

n e SCREW M1K16 BT MG 1 SL-4041691-5C
2 e W0 SCREW D3, 8 L-i2 Kagiy L SK-3382001-SE
13 4033002900 OPERATTON BOX A ASM, S-S HITE SR SRS, 1

11 10330030 SWITCH H TG 1

3 ACCHSSURIE PARTS A ASVL S IRLELE 1

16 SD5035 WOOD SCREK AT 7

17 1133102000 CONKECTING ROD ASHM U I 6 1

18 101530019 BOLT B 2

19 103513020 SCREW LN I

20 WO1018 WASHER T R

21 10128029 SFRING WASIER | M8 WM B, 2515, 152 3

22 101516018 NUT 8 BBE MR 2

23 WOLO18 WASHER, 8. 4X17.1X1. 6 TR AT AN 6 |

21 40311014 CORD STAPLE 2 2

25 10511001 CARLE CLAMD e 3

26 10311016 CABLE CLAMP £ I
i OPERATEON BOX FRONT CASH AL |

28 PANEL PCB ASS'Y Vil 5 P06 4R 1

29 OPERATION BOX REAR CASE Bl B S o 1

3 DPERATION BOX FLITING PLAL AT R P I

24—
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15, ACCESSORIE PART COMPONENTS

W43 4




Fa sk A Nl s DESCRIPTION ZR ik EES ks

| 40131017 HEAD-COVER 13k 1 B9118-232-000
2 T Tt ACCESSORIE BAG AR e 1 229-32800

3 SAFETY PLATE ASM [ 2 1 400-06484

1 40312127 SAFETY PLATE BASE (2270 (13 400-51987

3 40911006 SAFETY PLATE 7 ket (1 B3120-372-000
6 403511051 SCREW M4 L=6 T (2} SM-4040655-SP
7 403511027 SCREW ¥ (1 SM-4040855-SP
8 40628002 WASHER 4.5X10X0.8 (2} WP-0450801-SD
Lo 40328039 SPRING WASHER 6,1X12,2X1.,5 4 WS-0610002-KN
11 40322032 BED-HINGE-RUBBER 2 400-16195

13 11411029 GREA SE-B-TUBE ST I 400-13640

11 NO1007 NUT M6 g 8 NM-6060001-5C
15 40128013 WASHER EIh 4 WP-06510646-SC
16 403510010 BOLT Mé L=60 i 4 SM-A066002-TN
17 40311002 HEAD SUPPORT BAR P bk 1 141-01208

18 20131038 OILER (CONTAINING) G 1 BY121-220-0A0
19 40311001 (1L CAN : ] BO121-012-000
20 40311010 QIL MANAGEMENT e bk 1 38202-205-000
21 S01003 WOOD SCREW D=3.1 L=16 Al 4 $K-3311601-SE
22 10131002 SCREW DRIVER. IARGE N 1 229-33006

23 10131003 SCREW DRIVER, MIDDLE rier ) 1 229-33105

24 10131004 SCREW DRIVER, SMALL AL ) ] 229-33204

25 40931025 WRENCH (9X10) T 1 B9113-012-000
26 30131010 HEXAGONAL WRENGH. SMALL 475 F 1 BY140-372-000
27 20131047 IIEXAGONAL WRENGIH, LARGE NN AHIET ! 39141-372-000
28 30131012 HEXAGONAL SRANNER oA S R ! GCT-02906000
29 40117001 NEEDLE DPX5416-2 HLEFDPYS 216 4 MDP-30081402
30 NEEDLE DPX17#21-2 BLEFDPX1T 821 4 MDP-170B2102
] NEEDLE DPX5# 112 HLEIDERS 211 4 MDP-500B1102
32 40322033 FRAME-SUPPORT-RUBBER LRV 2 400-16194

43 40718004 BOBRBIN s 3 138-12102

14 403510010 BOLT Mé L=60 A 1 SM-6066002-TN
135 NO1007 NUT M6 [N ] NM-6060001-SC
16 40128013 WASIIER 4 1 WP-0651636-5C
42 40312001 BED HINGE etk 2 BI111-210-D0O0
13 40322003 HINGE RUBBER g Fe b AR e b 2 B1115-210-100
41 20131037 OILER (CONTATINING) il I - - - -

- 97 -



20. EXCLUSIVE PARTS FOR JK-T1903i3(1)

19032 % H il 1

3031
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e M Awige DESCRIPTION HER iz [

1 4053800200 THREAD TAKE (P B COMPL. } ERIEHI ALY 1 100-06923

2 THREAIN TAKE UP LEVER B ASY. °L+E At (1 100-06924

3 40338003 THREAD TAKE UP LEVER LA () 100-06925

4 40313008 THREAD PASS BUSII L2k n BI90&-E05-000
5 40324005 BEARING Al 2 Sli-1 08002200
& 0321006 BEARINCG ,{\ilf;:\ (11 SB-1040016-00
A NEEDLE BAR CRANK ROD ASM. &l FiEH 411 ) A00-055:31

8 4030501 1 NEEDLE BAR CRANK ROD £ L_+| {1 0006535

) 0321007 BEARING TR ) SB-1080023-00
10 40303014 NEEDLE BAR CRANK ROD METAL i&F{{3 {0 228-91006

1 40303012 THREAD TAKE UP CRANK SEL AL {1 40006632

12 40504004 NEEDLE ROD CRANK ek e () 400-064 *6

13 403530011 LEFT SCREW ) (1) 000
11 40313009 THREAD GUIDE ik 1 40006525

15 40517001 NEEDLE DPX17 # 14 Bl P 7214 1 ADP-17611400
6 S0R030 SCREW ) 1 SM-6061802- TP
11 10501003 CONNECTING ARM R 1 40011919

18 105(:3001 $TOP MOTION TRIPPING LEVER OAM M-l 1 B2619-372-000
19 10528001 HOOK SHAFT WASHER 1 BI#53 312 008
20 105520001 HINGE SCREW D=7.94 H=12.7 1 SD-0791271 8P
21 10512011 WIPER-CONNECTING-PLATF 1 40006937

2z 1051201300 WIPER ASM 1 400 33017

23 405811007 SCREW3/32-56 1=2.8 2 585060310 8P
24 105327011 WIPER THREAD CATCH SPRING 1 40009860

25 40318004 INNER HOOK PRESSER ASM., € 1 111-03352

24 40118501 SHUTTLE 1 400 06580

27 4051500300 NEEDLE PLATE ASM., M R IR 1 10006725

% T NEEDLE PLATE ASM., K ARE IR 1 40006726

29 40315013 NEEDLE PLATE £14 (1 100-06721

30 40515001 GUIDE AR (1) MAZ- 15801000
31 GUIDE AR (1) MAZ-15601000
32 40119002 FIXING KNIFE i 0 1) 9424-280-000
33 40119001 MOVING KNIFE ASM. K ) (D) 949 1-280-0A0
34 40105003 MOVING KNIFE LINK 8 JE R (1) B2418-280-000
33 40103009 THREAD CUTTER LEVER RING §ite i i B (0 B2416-280-000
28 4011202000 THREAD CUTTER LEVER ASM. SM g% J sl |07} ) B2415-280-0A0
37 4011202200 THREAD CUTTER LEVER ASM. LA 4¢)JI;L{,JJ;J..&IH,, ) B4 14-280-0A0
38 403830004 THREAD CUTTER LEVER SHAFT 412§ 58 B2417-280-000
39 401817006 SCREW 3/32-56 L=2.2 TF#l () S 1060210-10
10 401520007 HINGE SCREW D=5 H=0.9 u[mﬂ (0 SD-0500091 1P
1 401811021 SCREW [1/64-40 L=7 Jv” © 6440, L=7 (0 85-7110740-10
12 401820008 SCREW 11/64-40 L=4.0 Ju'u " i64-40, (0 S B1I0A30 1P
43 401811020 SCREW 9/64-40 L=3.5 i) () 58 7090410 SP
11 40128009 MOVING KNIFE WASHER A 5 ) hiE {1 B2123 280 004
N MOVING KNIFE WASHERB IR (1 B2123 280 00B
s T - MOVING KNIFE WASIHER C h} J13hiE {1 B2423 280 00C
w T MOVING KNIFE WASHER D by )13 {1 B2423 280 00D
®“ T MOVING KNIFE WASHER E ,r, J14ki {1 B2123 280 00F
19 40128008 WASHER {1 WP 0450816 SP
50 301811014 SCREW 1 SM 6030500 S¥
Bl 40108011 RETAINING RING 4.7 1 RC 0470811 KP
i 403520016 HINGE SCREW D=635 H=2.1 £ 1 Sh 0640216 TP
53 403817002 SCREW M4 L=6 Bl Hedsts | 1 SM 1040850 TP
A1 40510001 COUNTER-WEIGHT-B R RIEE 1 100 10429
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E R AE DESCRIPTION 4 F Bl e N
1 105041002 CLOTH FEED PLATE heh & a1 1 111-45108
2 40512017 CROTH FEED PRESSER PLATE B (SIS 1 100 06835
3 10527015 VERT1CAL FEED SHAFT SPRING DI, 1 1411-48407
1 40521601200 VERY SMALL CLAMP MECHANISK ASM. [RRIEN 1 111-15858
5 1032300300 WEDTUM CLAMP MECHANTSM ASH. AT T B 2H ] 1 111 15650
6 10512003 PLCK-UP INSTALING BASE IR TR B 1 111-46101
7 105120604 PICK-UP FOOTINSTALING BASE T TR A 1 111-4620%
8 40509003 PTCK UP FOOTTNSTALTNG BASE LR 1 111 46302
G 10501004 BUTTON CLAMP SL1DE BT 1 B2552-372-000
10 10527010 BUTTON CLAMP JAW LEVER SPRING Pl 1 MAZ-15513000
11 10512006 SUPPORT PLATE LR 1 MAZ 15514000
12 10509002 SLIDE BLOCK HTH 1 MAZ-15515000
13 105530001 STATIONING BLOCK SHAFT [ty 1 135-40901
14 10512010 PRESSER PLATE w AR 1 111 46401
5 - -~ MIDDLE CLAMP JAW LEVER ASM. . R AR 4R 4 1 111-49038
16 10516001 MIDDLE CLAMP JAW LEVER ,R A CTURRI 1 MAZ-15507000
17 10527002 SPRING, RICHT SR 1 MAZ 15509000
18 105511003 SCREW 9/61-40 L-3.5 [ 1 55-7090110-SP
19 10516002 PLATE L, R A FHE 1 141-49009
20 201517001 SCREW 3/32 56 1=3 [ 1 55 2060310 5P
20 T T T MIDDLE CLAMP JAW LEVER ASM.,L AR AL I 111-19157
22 10516003 MIDDLE CLAMP JAW LEVER |, L o SRR 1 MAZ-15508000
23 10527003 SPRING, LEET SR 1 VA7 15510000
24 105511003 SCREW 9/61-10 L-3.5 WAL L S5-7080-110-SP
25 105160041 PLATE L, L AR 1 141-19108
26 201517001 SCREW 3/32 56 1=3 R4 ] 1 55 2060310 SP
200 T T T T EXTEA SMALL CLAMP LEVER ASM.,R AR 2R AT L MAZ-158070BB
1 S EXTRA SMALL CLAMP LEVER ASM. R AT 1 MAZ-158070AD
2 T T T - SPRTNG, RTGHT N 1 MAZ 153809000
T T SCREW 9/64-10 L-3.5 waL | L 55-7080-110-SP
3 EXTRA SMALL CLAMP LEVER ASM. L AR AN £ 1 MAZ- 158080BB
2 T T T - EXTRA SMALL CLAMP LEVER ASM. L RN 1 VA7 1580804B
¥ T T T T SPRING, LEFT N T AR L ¥MAZ-15810000
Y SCREW 9/61-10 L-3.5 WEES 1 $8-7090110-5P
35 40527016 FINGER GUARD 1 F 1 N3130 MTY €00
36 10526001 INSTALLING SIAFT BUE P 1 141-41102
a7 0912003 SNAP FASTENER CLAMP STOP LEVER IR T 1 B2348-372-000
38 406520003 CLAMP SCREW 4 FEHERLE] A 1 B2549 372 000
39 105520006 NUT WA 1 B2533-372-000
10 105520007 BUTTON CLAMP STOP PIN ) 2 B2560-372-000
41 405520005 HINGE SCREW D=6, 35 H=3.9 A 2 Sy 0640391 TP
12 109520002 LINGE SCREW D-5.5 118 et 1 SD-0330181-SP
13 1055200041 HINGE SCREW D-5.5 H-3 BEES 1 SD-0550301-SP
44 409512001 SCREW 3/16 32 1=13.5 BT 2 55 9621413 SP
15 1035512001 SCREN 11/64-40 L1 e 2 85-9110160-CP
16 101516002 NIT 15/61-28 WELE 1 N§-6150310-SP
47 HO3006 E RING 7 x5S 2 RE 0700000 KO
18 w01013 WASIIER 5X10. 5%1 )y 2 WP-0501016-SD
19 HO5007 SNAP RING, FOR CONNECTING ROD [ 1 D2548-232-D00
50 40515004 PRESSURE PLATE S o 1 MAZ 15502000
51 10515005 PRESSLRE PLATE JEg ok 1 MAZ- 15602000
52 105512003 SCREW 11/61-10 L-5.3 mEL 1 §5-9110513-CP
53 wo1013 WASIIER 5X10. 5X1 )y 1 WP-0501016-SD
54 105516001 THREAD TENSION NUT SR 2 B3125-012-000
55 40503002 SLEEVE A 1 D2527 232 DO
56 405530004 ADJUSTING SHAFT TR 1 141-16906
57 40527005 PRESSURE SPRING s 1 138-12003
58 10512007 ACCEPT PLATE, UPPER R 1 138 11906
59 103513011 SCREW B 2 SM-B010855-SK
B0 10512008 MOVING PLATE P il 1 MAZ- 15516000
61 105512002 SCREW 15/64-28 L-11 ek 2 §5-9151120-CP
62 10128014 WASHER 6. 1%15.2¥2.5 Br 2 WP 0612516 SD
65 105515001 SCREW 9/64-28 L-11 B 2 o
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e uER Al DESCRIPTTON Y HIHE )
T T T T NFEEDLE DPX5a14 2 HLEIDPx5E14 2 4 ¥MDP 5D0B1402
2 T T T T NEEDLE DPX5216-2 BLE|DPx5R16-2 1 MDP-300B1602
3 T T T T NEEDLE DPX17R21-2 ALEIDPx1TR21-2 1 MDP-170B2102
4 10517001 NEEDLE DPX17#14 2 HLEIDPx1TE14 2 4 ¥DP 170B1402
11 1091100100 BUTTON TRAY ASM #HA1EE 1 178 184158
12 300911 BUTTON TRAY BASE LN 8L [ 52 1 400-33635
13 510009 SCREW M6 L-12. B WG 12 L SM-6061202-TP
14 $03035 WOOD SCREW D=4.1 =12 A 2 SK 3112001 SE
T T BUTTON RISING BAR ASM FRE AN AT 1 141-46757
16 1092802 WASIIER 3. 7X8X0. 3 D, 7TXRX0. 3 2 WP-0370516-SD
17 105511006 SCREW 9/64 40 1.=8 579/61 10 18 1 S5 9090813 TP
18 10512013 INSTALLING BASE LML 1 141-46807
19 10527013 BUTTON RISING BAR H4NEA Bl 1 111-16708
20 301511014 SCREW 1/8 44 1.=2.9 EI1/8 1 S5 6080340 SP
21 10128021 WASHER el 1 -
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i A W, /NI K DESCRTPTTON EAR I Elkge
I 403513001 SCREWWA X 6 P2V X6 L 100-06711
) W02002 WASHER SPRING S ) 2 SM R050592 TP
3 12316001 WORK CLAMP FOOT , LEFT I IE I WP-0450801-SP
4 42316002 WORK CLAMP FOOT , RIGUT AV AR 1 HD 0022300 00
5 42316003 WORK CLAMP [FOOT V1< R | - -
6 42315002 FEED PLATE L 1 400 10256
7 117515003 SCREW WX 12 PRE M X 12 L 100-06712
8 12312021 AUXILIARY PLATE AUXILIARY g 1 SD 0800327 TP
9 42312020 PLATE BRACKET ALUXTLTARY TH G L 400-10525
19 41722010 PLATE CUSILLON NIl 1 N 6050001 &P
11 NOLOLS CONNECTING BAR PRl 1 100-06717
12 505004 SCREW ¥5%15 WA MG X 14 ] 100 06716
13 WO1013 WASIIER )t I SM-BOBOS12-TP
14 W02001 WASHER SPRING SRR ] SM 6040802 TP
15 40316034 WORK CLAMP FOOT , LEFT S g | AR
16 10216033 WORK CLAMP FOOT , RIGHT A 1 -
17 109511002 ADJUSTING SCREW A 1 T
18 40316031 WORK CLAMP FOOT JE AR 1 T
19 40315022 FEED PLATE Ve ok | .
20 40315023 FEED PLATE R . o




